PARTS LIST
1974 CAROCHE

INCORPORATED

Club Car, lnc‘;

P. O. Box 4658
AUGUSTA, GEORGIA 30907
?v’.{ . § . " g

WASHINGTON ROAD Part Number: 7878 AREA CODE: 404
POST OFFICE BOX 4658 PHONE: 863-4658






INDEX

SPEED SWITCH ASSEMBLY .. .....iiiiiiiiiiereeenrnnnnenneeeennnnns 1
BAG RACK ASSEMBLY .. ... ..uiittieneianenetinneeennnneennennns 2
BODY AND COWL GROUP . . ... ..t itiit i iiiiieiiineeennnneennanees 3
DRIVE UNIT ASSEMBLY ... ..iiiitiit i iiiiin i iinieeenneneennnnens 4
FORWARD - REVERSE SWITCH ASSEMBLY ........cciiiieinnneennnnn. 5
FRONT SUSPENSION ... ... ..iiititiiiiiiiinr e eennnenereeennnns 6
HYDRAULIC BRAKE GROUP (MERCURY) ........ciiiiiiinnnrnnnnnnnn. 7
HYDRAULIC BRAKE GROUP (DICO) .......ciiiiiiiiiiiiiiiinnennnnn. 8
MOTOR ASSEMBLY ... ittt iiiii ittt erennnnnerennnnns 9
PEDAL & LINKAGE GROUP ... ... ... it iiiiinnennnnennnns 10
POWER WIRING . ... .ttt ittt ittt anteenreennnnns 11
REAR SUSPENSION GROUP ... ... ...ttt ittt iiiieeennnennn 12
RESISTOR GROUP . ... ..t iiiiiiit ittt tettiieeiinennrennnnnnnns 13
SEAT GROUP | . i ittt ittt ittt it et ennanennnnes 14
STEERING GROUP ... ... ittt ittt teertnnrtnnennnennnenns 15
SOLENOIDGROUP . . ...ttt ittt teiterte e rteennennennsns 16
CANOPY ASSEMBLY ... ...ttt it iitterenrnnrneranrnnennnnans 17



1032

A

@ muuu?ﬁ\/

7591

¥, 9
4240 ‘. 805I-SPEED SWITCH ASSY COMPLETE

No.
Part No. Description Req'd.
1032 NylonBushing . .. .................. 2
1226 3/8""E"RING . . .ttt e e 2
4046 No. 4-40 x 2 1/8, Round Head Machine Screw ... 2
4048 Pivot Rod — (Speed Cam). , . . ... ......... 1
4240 LimitSwitch. . . .. ... ............... 3
4269 Speed SwitchCam . . ................. 1
7591 No.6 Flatwasher . . .................. 2
8017 Speed SwitchCase . .................. 1
8049 No. 10 Internal Tooth Lockwasher . . .. ...... 2
8050 No.10-32AcornNut . ................ 2
8051 Speed Switch Assembly, Complete . . ... ... .. 1
8057 No. 4—40 Hex Nut . . . .. e h et e e 2
8104 No. 10—-32 x % Round Head Machine Screw. . . . . 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 4/74



332

7034

7934

BAG RACK ASSY

725l NOTE:

COMPLETE®*8120.

No.

Part No. Description Req'd
332 YoFlatWasher . . . ................... 5
451 YalockWasher .................o.... 9
1028 YaHexNut . .. .. ... ... ... 9
7034 Vinyl Trim . . . . oo s e e e e e 2
7251 5/16 x 1 Phillips Head Machine Screw . . . . . . .. 5
7252 %-20 Acorn NUt - - v v v v i i e e e e e e e 1
7256 %x5/8FlatHead Screw . . . - . . ... ... 2
7364 % x % Phillips Head Machine Screw (alum.) . . . .. 3
7934 BagStrap - « + - - -t i i it i e i 2
7935 Bag Strap withbuckle . ... ............. 2
8112 BagRack Assembly . . . ................ 1
8113 BagRack Support . . . . ... .. ... 1
8120 Bag Rack Assembly (complete) . .. ........ o1
8197 Bag Rack Sub-Assembly . .............. 1
8248 % x % Phillips Head Machine Screw (Steel). . . . . . 5

INCLUDE PART NUMBER OF EACH PART ORD
SERIAL NUMBER OF CAR

ERED AND

PLC 4/74




1606

7242
1606
7532 8161 /'
7515 J-/_

SEAT PLATE STOP
ONE EACH SIDE

5

\

DASHBOARD DETAIL

7473

x JCARS SERIAL* 5700-6299,USE* 7585 SWITCH4*7661 KEY.
CARS SERIAL* 6300 AND LATER,USE* 8204 SWITCH¢*8205 KEY.

No.
Part No. Description Req'd. 7310 Valve Stem . . ................ As Required
7364 %—20 x % Phillips Head Machine Screw .. ... 2
209 %" Lock Washer .. .................. 4 7365 Cup Binding . . ..........novvuuurnol. 2
210 %" Hex Nut. . .. ... ... ... . ..., 4 7366 Tire & Wheel Assembly, Complete . . ....... 4
332 %' Flat Washer. . . ... ............... 6 7473 5/16 —18 Nylon Insert Lock Nut . ........ 3
334 3/8" Flat Washer (Spel). .. ............. 2 7515 Bag Well Mat . . .. ........ouuuuunnn. 2
706 3/8" Hex Nut. . .................... 2 7532 3/16 x 5/16 Pop Rivet . .............. 8
1028 %' Hex Nut....................... 12 7585 Key Switch (Early ‘74) .. ............. 1
1606 3/16 x %" Pop Rivet . . ... ............ 18 7661 Switch Key (Only) (Early ‘74) . . ... As Required
1618 "“Club Car” Nameplate ................ 1 7752 Dash Board . ..........cououuunnnnn 1
1620 No. 10 x %" Sheet Metal Screw . ......... 4 7757 Conduit SUap . . . .o oot vet e 1
1703 %—20 x 1 % Hex Head Bolt. . . . .. ....... 6 7842 Kick Plate . .. ...................... 1
2009 Wheel Covers . ............... As Required 7970 Ball Holder. . . . .. .................. 1
4039 5/32 x 3/8 Pop Rivet . . . .. ............ 4 7971 Metal Bracket . . . . .............0..... 1
7049 Nylon Bushing .. ................... 2 7973 3/16 x 1/8 Pop Rivet . . . . ............. 7
7050 Rubber Bushing . ................... 4 8046 Front Bumper Assembly . .............. 1
7088 Floor Mat . ....................... 1 8047 Rear Bumper Assembly . .. ............. 1
7117 Drink Holders . . . .. ................. 2 8063 Cowl Trim . ... ...... ... 0uiunun... 1
7139 Rubber Grommet. . . .. ... ............ 1 8074 Decal “Forward” . .................. 1
7142 % x 4 Carriage Bolt . . . ............... 2 8075 Decal “Reverse” . .............. R |
7143 % x5 % Carriage Bolt. . . .............. 2 8088 Body ......... e e e e e e e, 1
7181 Glove Box . . ... .......0.iiinin... 1 8161 Rubber Bumper . ................... 2
7192 Floor Mat Retainer . .................. 2 8176 - Plunger Assembly . .. ................ 1
7225 “Caroche’” Name Plate . ............... 2 8177 Tube-Hold Down Assembly . ............ 1
7242 %—20 x 1" Phillips Head Machine Screw . . . . . 2 8187 5/16 Toothlock dome Washer . . .......... 2
7250 Cowl (Fiberglass) . . . ................. 1 8196 Seat Plate Stop . . . .. ................ 2
7251 5/16 x 1 Phillips Head Machine Screw . . . . . . . 8 8198 Dash Cover . ...........''vuuunu... 1
7254 Scuff Plate-R.H.. . . ... ... ............ 1 8202 Rear Fender Trim . .. ................ 2
7255 Scuff Plate-L.H. .. ................. 1 8204 Key Switch (Late ‘74). ... ............. 1
8205 Switch Key (only) (Late ‘'74) ... ... As Required

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR 3 PLC 4/74



1jog peeH x8H ,,.%b X 0T—%

(savjeag sse77) 813|dwo) Hun 8ALQ

J19ysep pajjoy anjAN

* * " Alquiessy Je8o) 1ndinQ 1@ uoiuld alelpawlaluj
T 7 Alquessy Jeeg) aleipawsaiuj 1@ uoluld indu)
"7 ('H™M B "H'YH) Aiqwessy Buisnoy jeituaiayig

1NN %907 148suU| UOJAN 02—%

.......... 129 110 BIXY

.......... 3:0....5 ‘H'Y ‘Ajquiessy-gng 8jxy
.......... (3104s) "H™ ‘Alquiassy/-qng 3jxy

............
.............
............

........ 19%se5) Buisnoq

PR Ao_wo:mm_\s ~m..__.u_ uieig
...... 1°d°'N % ‘Bnig utesq
..... L1°d’N 8/€ ‘Bnid so)pi4

Tt T T Aoy seen) aleipawisiug

uondioseg

9vcs8
S¥c8
A 4]
cves
§74:]
8¢€¢8
€£C8
906L
S06L
Y06L
oveL
SYEL
vveL
eveL
LeeL

‘ON Med

Lo Buiieag 13eyg 13 19D UOIULY @ILIPALIIBIU| 9geL
[ Bunieag 1jeyg g Jeag) uoiuld dleipawialu| GeeL
R R Buuieag Jean uoiUIg Indu] ool
L e mc_uwwm 1889 uolulg induj Nﬁﬂh
Z e Buiieag 1299 3ng IO 0B6L
T e 1895 |enuBIaINQ 626L
T e (2£0;) 19ysem 1snay). 8zeL
P R 1095 JO|p] [ERUBIBLIG LzeL
b PR 1oysepy jeonedys ozeL
R ulg [enuBIeg Gzl
Lo uld 110y ,,% L X 91L/¢ 68LL
g e prig B oL/L 2081
A R 1108 PESH XOH ..E X 0Z—% eve
OL "tttk 19USEM 2814 % zee
'p,bay uonduasaq ‘ON led
‘ON

THVEE SoiT- 313 aNOD LINT TAEA ¢

N

H1°X3SV JIXY v06L
HY “ASSY 31XV 5067 : NI G3GNTONI

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



8057
8023 8058 —1028
I 802!
S _ 8024
, %240
//@ N » Q 8056
BODY~, | ar asi ﬁ% g0 022 403
1028 (/@ 1032 8020 343
< g \'\
3 €, A 1028
G, . / 6a. (@ 76277 A
( A @ ' Q: ((O \O /(A
7364 p ~ Bz
Q ‘
P G f (((@(@
8018 451 1231 1032 <
1028 1703 &
8054 - FORWARD AND REVERSE \%\
SWITCH ONLY
No. No.
Part No. Description Reg’'d Part No. Description Req’d
343 %x3HexHeadBolt, ., ................ 4 7627 SPriNG . . it e e 1
403 % x5/8Hex Head Bolt , ... ............. 3 7701 Wire Harness . ... ........ccuoueunnnn 1
451 %" LockWasher . .. .................. 14 7747 Rubber Grommet , . . .. .............. 1
1014 %' Hex Nut(Brass) .................. 3 8018 F & R Switch Mounting Bracket , . ., . ... .. 1
1028 %Hex Nut 13 8020 F&RSwitchCam . . . ... ............. 1
1032 NylonBushing . . . ... ............... 3 8021 F&RSwitchHub . ., . ... ........... 1
1231 1/8x1RollPin . . ... ... ........ 1 8022 F & R Switch Main Shaft . . . . .. .... 1
1703 “ax1%HexHeadBolt . . .. .......... 3 8023 F & R Switch Control Shaft _ .. ....... 1
4240 Micro-Switch , . . ... .. .............. 1 8024 F & R Switch Stand-Dff (long) . . .. ........ 4
7016 SwitchRotor , . . . .. .. .............. 1 8028 F&RSwitchRotorStop . ............. 1
7148 Knob . ............... ... ...... 1 8053 F&RSwitchCase .. ................ 1
7188 RotorContact . .. .................. 2 8054 F &R Switch Assembly , . /... ......... 1
7189 3/M6x1%RollPin . ... .. ............ 1 8056 No. 4-40 x % Round Head Screw . . ........ 2
7306 No 10 x %’ Round Head Screw . . .. ... .. 2 8057 No.440Hex Nut . . .. ... ............ 2
7364 % x % Phillips Truss Head Machine Screw | 4 8058 No.4 LockWasher, , , . ... ............ 2
7591 No. 6 Flatwasher ... ................ 4

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR PLC 4/14



T ottt 1eoedg seqqny
gt aoey Butseeg Isnuy |
T e Buiysng azuo.ig
R R R R 18BueH awe.d ,,v,,
T Tttt Ajquassyy ulg Bury|
T e Alquassy aweid ,,v,,
c Ajquidssy 10198uu0) ajpuids o]} ,.V.,
Z et Buiseag 1snuy
Lottt Alquessy 8jpuids "H'Y
P oTr e Ajquisssy ajpuids ‘H™
R I I Bunidg Juos4
oot uig 481100
oot NN PANOIS %
L Tttt adeig MO
L Tttt ieg wonog A19jeg
N --------------------- w>—nE§< m_>°—0
T e :...C_&u0>_n_
g e Buiysng azuoig

.................... INN Wep X8H ,,%
gt Bunii4 asesso “4°d ,,.91/€
Z e 1109 PeoH XoH %E X £1-%
oo aoey Buieag
A LRI I dey qnH

‘p,bay uonduasag

6vc8
8908
L908
6508
o8
ov08
9€08
SE08
veos
€€08
6208
olL6L
ov8L
LSLL
9€LL
9CLL
ocLL
6LLL
8LLL
¥SSL
ALYL
80€L
SLTL

‘ON 1Jed

z ” ”” “ ..................... 189G 110
L 2 10g pesH xeH % x 91-8/¢

Z trerreeeeeseaaailt Buiysng ezuosg

..................... saysep enbuo |
Lot a1e1 Bununoyy Burids
p o 1108 PEBH XOH %Z X 8/E
g et AN 61
o NN XBH %
9 Trririiriiriices Joysep 4901 ..91/¢
Z e 1ousem 814 .8/5

P 6uis .0,

” .. ................... 1oysepm %907 .y
oL e .............. 19ysepm %207 ,.8/¢
9 .................... INN XOH L%
9 Tttt J8ysep 3207 .7

‘p;bay uondiudsaqg

vicL
€LCL
oLeL
8ccL
viLL
c90L
1S0L
0S0L
8v0L
€E0L
8sviv
(41,24
L081L
820l
9loL
808
90L
0LS
314
LSE
o€
oLe
602

"ON 1deq

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/14



-
8224 ASSY (RH) J
LASSY(LH) T

8227-BRAKE SHOE KIT
(RHeLH)

7043

% THIS PEDAL GROUP 1S USED ON
CARS SERIAL NUMBERS THRU'7I73.

7043

% THIS PEDAL GROUP IS USZD "IN CARS
SERIAL NUMBERS® 7174 & FORWARD,

8227+ BRAKE SHOE KIT,(ONE PAIR)- (RH.& LH)

8228+ SPRING ¢ ADJUSTER KIT, (RH.€LH)
INCLUDES ITEMS 1,2,¢3 (ONE OF EACH)

8224 - WHEEL CYLINDER ASSEMBLY COMPLETE (RH)
8225+ WHEEL CYLINDER ASSEMBLY COMPLETE (L.H)
8226 - WHEEL CYLINDER SERVICE KIT (RH.ALH)

Zane e sAvE, N e ot THE.
(™" SERIES CARS)
No. No.
Part No. Description Req’d. Part No. Description Req'd.
304 “%#x1HexHeadBolt , . ................ 2 7552 Brass “T" . . . . .. ... ... 1
320 3/8x1HexHeadBolt . . ........... R 7553 18" — 2700 Hose Assembly . . ... ........ 1
357 3/8” Lockwasher ., . .. ................ 3 7572 Brake Line Clamp — Square . . . ...... .. o1
403 %x5/8HexHeadBolt. . ............... 2 7574 Brake Line Clamp Assembly . . ........... 1
451 Yolockwasher . . ... ................. 4 7688 Hydraulic Hose Mounting Assembly ., . . ... ... 1
706 3/BHexNut ., . .. ...........ccuun... 2 7596 Brake Line Assembly . . . . .............. 1
1028 YaHex Nut , . ... .. ...... ..., 6 7643 Brake Hose Assembly . . . . ... .......... 1
1242 5/16HexNut , ... .................. 8 7899 Copper Gasket (Front) . . ... ... ... .. .... 1
1606 RiVet . . . ittt ettt et ettt 8 7900 Copper Gasket (Rear). . . ... ............ 1
7043 BrakePedalPad . . ... ................ 1 8011 Retainer Ring . .. ................... 2
7049 NylonBushing, . . ... ................ 2 8076 Brake Cluster Assembly R.H. . . .. ......... 1
7136 Brake Pedal Assembly . . ............... 1 8077 Brake Cluster Assembly LH. .. ........... 1
7163 Plunger Assembly . . . . ................ 1 8078 Brake Drum .. .. . ..ottt 2
7173 5/16 x %Y HexHeadBolt . . . .. ........... 8 8224 Wheel Cylinder Assembly Complete R.H. . .. ... 1
7174 5/16 Lockwasher . . . . . . o o v o it i 8 8225 Wheel'Cylinder Assembly Complete L.H. . .. ... 1
7228 3/8x3%HexHeadBolt . .. ............. 1 8226 Wheel Cylinder Service KitR.H. & L.H. .. ... .. 2
7265 ClipBrakeLine . .. .................. 4 8227 Brake Shoe Kit (one pair) (R.H. & L.H.) ...... 2
7280 Master Cylinder (Complete) . ............ 1 8228 Spring & Adjustor Kit (R.H. & L.H.) ........ 2
7348 Master Cylinder Service Kit .. ........... 1 8229 Brake Line Assembly (L.H.) . . ... ......... 1
7361 Adaptor, Brake Line . ................ 1 8230 Brake Line Assembly (R.H.) ............. 1
7362 Adaptor, Bolt w/washer . .. ............. 1 8236 Brake Pedal Return Spring . ... .......... 1
7549 Plug .. ... e 1 8259 Plunger Assembly . . ... ............... 1
7550 Male Connector . . . . ... .........c0vu.. 1 8264 PivotPin . . ......... ... .. ..o 1
7551 Female Connector . . . ................ 1 8268 Brake Pedal Assembly . . ............... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



7350-(RH)

7351-(LH)
'z'a—rm 7357 - INCLUDES ITEMS 1,2,6,7.8,14
12338 - INCLUDES ITEMS 6,14 (TWO OF EACH)
7359 - INCLUDES ITEMS 9,10,11. fOUR OF EACH)
7360 - INCLUDES ITEMS 12 (4PCS),(3 2PCS)
Coresroes T TINGiUhes ewe 2ast (Tw orfacry
ARE THE SAME. 7715 - INCLUDES ITEMS 15,16 (TWO OF EACH)
% _ALL 1974 CARS WITH THE PREFIX"L’ BEFORE THE
SERIAL_NUMBER U THE DK« B
(NOTE) ('L* SERIES CARS)
.il;l._lrﬁwm ———————
LEFT ¢ RIGHT HAN
No. No.
Part No. Description Req’d. Part No. Description Req'd.
304 “x1THexHeadBolt . . . . . . . o v v v v v v v v 4 7359 Spring Retainer Kit . . . ... .......... As Required
320 3/8x1HexHeadBolt . . ............... 3 7360 Adjustment Service Kit . .. .......... As Required
357 3/8"LockWasher. . . .. ..o i ii .. 3 7361 Brake Line Adapter . . . .. ... ........... 1
451 % Lock Washer. . . - v v v v vt e e e e e e e 4 7362 Adapter Bt WithWashers. . . . . ... ....... 1
706 3/8" Hex Nut . . . v v v v it it e e e 2 7487 Brake Release Spring . . . . ... ....... .. 2
1028 B'HexNut ................c....... 4 7490 Brake Stop Assembly . . . . . .. ... .o 2
1218 5/16x 1% Hex Head Bolt . . . ... ......... 4 7549 SteelPlug . ........... 0. 1
1242 5/16" Hex Nut. . . . . . . ... it i 8 7550 Male Connector . . . . . . v v v v vt vt e e 1
1606 3/16x3/16PopRivet . . .. ............. 8 7551 FemaleCoupling. . ... . ... ............. 2
7043 BrakePedalPad . . . . ... .............. 1 7552 BrassTee . . . . . . v ot v vt ittt i 1
7136 Brake Pedal Assembly . . ............... 1 7553 18" — 2700 Hose Assembly . . ... ......... 1
7163 Plunger Assembly ... ............... 1 7572 Square Brake LineClamp .. ............. 1
7173 5/16 x % Hex Head Bolt . . . . ... ......... 4 7574 Brake Line Clamp Assembly . . .. ......... 1
7174 5/16 LockWasher. . . . . .. ... .......... 8 7588 Hydraulic Hose Mounting Assembly - . - . . . . . . 1
7228 3/8x3% HexHeadBolt . ....... ...... 1 7594 Hydraulic Brake Line (R.H.) ... .......... 1
7280 Master Cylinder Assembly . . . . .. ......... 1 7595 Hydraulic Brake Line (LH.) .. ........... 1
7348 Master Cylinder Service Kit . . ... ......... 1 7596 Main Brake Line Assembly . .. ........... 1
7349 BrakeDrum . . .. ... ... .. .00t 2 7623 Brake Cluster Arm (L.H.) ... ............ 1
7350 ClusterPlate (RH.) . . . .. .............. 1 7625 Brake Cluster Arm (R.H.) .. ............. 1
7351 ClusterPlate (LH.) . . ... ... ........... 1 7713 Dust Cover, Retainer & Seal Kit . . ......... 2
7352 BrakeShoe. ... .................... 4 7714 Dust Cover Spring Plate-Lock Plate . ... ..... 2
7353 AdjustmentBody . . . ... .. ... .. .00 2 7715 Brake Shoe Spring Kit . ... ............. 2
7357 CylinderBody Kit .. .............. As Required 7899 Copper Gasket (Front) . . .. ............. 1
7358 Wheel Cylinder Service Kit. . . ... ...... As Required 7900 Copper Gasket (Rear) . ................ 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 4/74



s ottt (1ox0p\ 8snoybuiisepy) 18s- | ‘saysnig 6808
[ 819|dwo) — 1030 asnoybuiisepy 8L
S| e eees (1010 *3°D) 185-| ‘saysnig £98L
P ) vazL
L o 218)dwoy — J010W 3D 09zL
g€ "y ljog pesH xaH ,, %l X ,.8/€ veoL
§ rrrrreeeeaaaiaaa.. 18YSEM¥20T ,,8/E L6
'p,bay uonduosaqg 'ON Hed
"oN

YOLOW *3'0-092L
YOLOW 3ISNOHONILSIM-8Y VL

1S3IM- 6808

"30-£9¢8L

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



* ot jayoley ayeig

L st Alquiessy |epag 101881890y

Alquiassy ejqe) axeig

L ottt e Alquessy yuei) |leg axyeig

T T bury Jeulelay
T 3uin exesg yued
" "INN x8H Zg-0L "ON
T Jdwwolg seqgny
Alquiessyy 1jeyg |epad
*t o dip 9jqep axeug

- InN XeH §2-%
T uIgsIAgD ‘L X Y
--------- Qcmn—nw
...... Pow 10M1g
697 |epag
Jaysem %207 'pPIS 91/

uondiiosag

9ccL
€61L
vLLL

‘ON kg

©* -ulgd Jade) g ‘oN

L ottt ayeug yied — AjQuassy |epad
F --------------- —mg& wxmhm xh“m -— um&

Iep:

© 0 Alquiessy |med
......... |meg
....... Buysng
84 1018481300y — ped
" poy abexui] gi/g
...... uior jjeg

.................. 18ysep 18] 'PIS.9L/G

.............. 1jog peaH x8H ,, %1 X ,,91/S

P IR uld J8n0) ,,1 x ,,2€/E

..... INN XOH %
T 77 NN x8H g/¢
Jaysem 3207 "Pis .. %
Jayysep 1e14,°Ps %

uonduosaqg

cLiL
0LLL
99LL
celL
0€LL
6v0L
€v0L
9Ley
0sey
9091
chel
374
:1¥A4
SE0L
8co!L
90L
3°1 4
(4%

‘ON 1ed

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



4071

2700 « BATTRIES (EV-88)
- BATTRIES (EV-106)
2758 « CHARGER (MAC*1505)
7445+ CHARGER (LESTER)
7838 - CHARGER (MAC*1555E)

Part No.

1241

1242
2700
2758
4071

4107
7083
7084
7262
7263
7288
7289
7290
7291

7293
7294
7445

Description

5/16 Flat Washer . . . ... ..
5/16 Hex Nut
6 Volt Battery (EV-88) . . ..

Charger (Mac1505) . . ... ..
6 Volt Battery (EV-106) . . .

Charger Receptacle

Battery Hold-Down. . ... ..
“J Bolt .............
No. 6 Battery Wire (Short) .
No. 6 Battery Wire (Long) . .
No. 6 Red Wire Assy (39") .

No. 6 White Wire Assy (45")
No. 6 Black Wire Assy (46")

No. 6 Red Wire Assy (10) .
No. 6 Red Wire Assy (19”) .

No. 6 Black Wire Assy (19")
Charger (Lester)

No.

Req’d.

Part No.

7701
7838
8044
8144
8145
8146
8147
8148
8149
8151
81562
8153
8154
8170
8171
8178
8199

Description

F & R Rotor Harness Assy . .
Charger (Mac1555E) . ... ...

Buss Bar (Solenoids)
No.
. 18 White Wire Assy (78"')
. 18 Blue Assy (80")
. 18 Yellow Wire Assy (81")
. 18 Orange Wire Assy (61")
. 18 Green Wire Assy (58'’)
. 10 White Wire Assy (13")
. 10 Red Wire Assy (16”) .
. 6 Black Wire Assy (7)) .
. 18 Red Wire Assy (4) ..
. 10 Red Wire Assy (15”). .
. 10 Yellow Wire Assy (23")
. 18 Yellow Wire Assy (Solenoid)

18 Red Wire Assy (76")

Battery Hold-Down Insulator . .

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

1

PLC 4/74




—. ............. .i.l— .>mm< .ﬁs w_ﬂmo h@@ﬁ
RN ‘H°Y "ASSy ‘I 9|qeD Jeay
...................... mc_ham L@UI
Z e (48uu}) apyoeys Buridg
N ............... AL”HSOv Q—xuwcm mc_‘—am
g ‘e 110g PeaH XoH % £ X 8/€
Z e 108 .0,
z Tttt ale|d Jauieray bulidg Jeay
g el (@naays) Butysng
NP .................... ac_:mzm hgasm
QL e INN X8H ,.8/€
QL  rrrr s J8ySEM 007 .8/
P 18ysep 114 ..8/€

‘p,bay uoi1diosaqg

608
€608
0€08
€008
69SL
8zcL
€L0L
cLoL
1G0L
0S0L
90L

LSE

vee

‘ON Hed

150,

0s0L

‘NMOHS aNVH 14371

310N

PLC 4/714

12

¥608- 'H7 INvy 4

€608-"HY

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR




FRAME

(aanace

I
U
\

8085-RESISTOR ASSY

No.
Part No. Description Req’d.
304 “ax1HexHeadBolt . . ................ 5
332 %' FlatWasher . . ... ... ........0.0.... 5
403 %ax5/8HexHeadBolt . ............... 3
451 %" Lock Washer . .. ................. 10
1014 %' HexNut (Brass) . ................. 6
1028 BWHexNut .. .......... ...... R §
2503 Bracket . .. ........ ... .. ... ..., 3
8025 Resistor Coil No. 1 — FirstSpeed . ...... ... 1
8026 Resistor Coil No. 2 — Second Speed . . ... ... 1
8085 Resistor Assembly. . . . ... ............. 1
8087 Board ... ... ... ... ... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 4/74

13




Part No.

332

451
1028
1241
1242
7061
7174
7242
7364
7973
8135
8136
8141
8195
8249

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

Description Req’d.
%' Flatwasher . .................... 4
%" Lockwasher . . ................... 12
Va"Hex Nut . . ..................... 12
5/16 Flatwasher . . . . . ... ............. 8
5/M6HexNut . ..................... 8
SeatPlate Trim .. ................... 1
5/16 Lockwasher . . ... ............... 8
% x 1 Phillips Head Mach Screw (Alum) . . ... .. 2
% x % Phillips Head Mach Screw (Alum) . . . . ... 8
PopRivets . . . ..................... 12
R.H.BucketSeat ................... 1
L.H.BucketSeat ................... 1
Seat Plate Sub-Assembly . . . .. ........... 1
Seat Plate Catch Bracket . . ............. 2
Rubber Spacer . .................... 8

14

PLC 4/74




NOTE "7123- SCORECARD ASSY COMPLETE,

,]")’ 8156

S b 8103 -\ 7540
1035 _.p l ,
] 1308 \ 7555
<D\ 753 », /
Q'EI %“" "B 7543
N 7602 1308
— ~
No. No.
Part No. Description Req’d Part No. Description Req’d
357 3/8" Lockwasher . . .. ... ... ..0.uu.n... 7277 5/8" Lockwasher . .................. 1
403 %" x5/8" Hex Bolt. . ................ 7278 5/8 Hex Nut. . ...........cuouuun.n. 1
451 %' Lockwasher . . ... ................ 7307 Decal - Score Card Plate . . ............. 1
705 3/8' x 1%" Hex Bolt . . .. ............. 7443 B'UUTBolt L. e e e e 1
706 3/8°  Hex Nut. .. .. ... ... 7539 Ball Joint — RH. ................... 2
707 7/16"” x 1“ Hex Bolt . ... ............. 7540 Ball Joint — L.H. ................... 2
720 7/16” Lockwasher . . ... ... ........... 7543 Drag Link . ......... ... .. on.. 1
1028 %' Hex Nut .. ... ................ 7555 %'"Hex Nut LH. ................... 2
1035 3/32" x 1" Cotter Pin . . . ............. 7602 3/8" Castle Nut . ................... 4
1242 5/16"” Hex Nut . . ... ... ... ... vu.... 7706 SPriNg . ... e e e 1
1308 %' Hex Nut-Spl . .. ....... ..o uuv... 7816 Scorecard Clip . . ... ... . ' iiueruwennn 1
1309 Steering Wheel . . .. .. ............... 7818 5/16" x 1%’ Carriage Bolt ............. 1
1312 Steering Gear. . . . . . .. it e e 7819 Nylon — Sleeve . . .. ... ... ... ... 1
7118 Steering Plate Assy . .. ............... 7820 5/16” Star Washer . . .. ............... 1
n2n Score Card Plate. . . . .. ............... 7834 Rubber Spacer "« . . . . . o vt i i 2
7122 Score Card Mount Ring .. ............. 7861 Rubber Grommet . .................. 1
7123 Score Card Assy Complete . ............ 8073 Pitman Arm . . .. ...... ... 1
7148 Ball -Hand Knob . .................. 8103 Stop - Steering . . ......... ... 2
7209 Score Card Plate Mt. Assy . .. ........... 8156 TieRod ...........0. ..., 1
7216 5/16" x 1" Flat Head Mach Screw . . . ... ...

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



1606

oy

@

No
Part No. Description Req‘d.
332 %" Flat Washer . .. ... ... ....... 16
1028 %' -20Hex Nut . ................... 16
1242 5/16” - 18 Hex Nut . ................ 8
1606 3/16” x %' Pop Rivet ............... 3
7479 ' x1%" Hex Bolt.................. 8
7861 Rubber Grommet. . . . ................ 8
7893 No. 10 - 32 Hex Nut . ............... 9
8016 36 Volt Solenoid . . . . ................ 4
8027 Bracket - Solenoid ................. 1
8044 Buss Bar . .. ...........0 .00, 1
8178 Wire Assembly . .......... I 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 4/14

16




€ e * ottt s wonog-dwel) piaiyspuinm
N D R “ e e e . 0v_WrQEQ—o U_Q_P_WUC_E
8 - ° (I1991S) M3Idg yoeN PedH ssnuy sdijjiug ,, LXOZ-Y%
b4 AR R 1NN 207 18su) CO_>2 0C-%
F ................ W-QC( UC_H-._:OS_ >Q°C8
gLt coee e e e s aysepm GCOLQOOZ mA
T e wonog 1) doj - juuey) plRIYspuIMm
N ............. .. @EW - _OF-CNCO U_w_r—wnc_;
[ IS IE R T s+ aundg
T ottt . GOth U_O_mr_UCmg
9 DI T 1NN %907 148su) CO_>Z W—..ww\m
T * " TMaudg Yde| PeaH ssniL sdiliyd % LX81-9L/G
pLc M3193 YOe Pea ssniL sdiliiud ,,% X 02-%

‘p,bay uondiasaq

‘ON

9928
vSe8
1628
£€c8
143%]
696L
LEBL
9€8L
GZsL
66vL
ELYL
OlLvL
voeL

‘ON Med

Adoue)
Tttt MeJag ydep peaH ssnuy sdijitud Lx8L-91/S

. e S ayoA
e e e e -+ - Jeg BULLUNOJY BYOA
Tttt oJsysemydoT ,9L/G
© 7 PIBIYSpUIM
* " wia apig Adoue)
............. AjQuiassy SWels PleIysPUIM

BRI MOIOS [E19 199US % X OL "ON
e R NN X8H 81-91/S
.................. - -+ Jaysemie)d 91/g
Tttt }og pesH x8H ,,% 1 X 81-91/5

bay uollduosag

‘oN

vieL
3:144

L8LL’

S8LL
1ZAYA
80LL
901LL
SOLL
0c9l
cvel
§74%
:17A4%

ON 14ed

3137dW0D ATBWISSY AJONVD 2 Q13IHSANIM = Lb 28
3137dWOD ATBWISSY AJONVD - T€28

"PL61°1 YAV NO NOILONAO¥d NI Q3LuVLS

3Y3M NOILVHNSIINOGD SIHL 40 SIAVHI G13IHSANIM %

9€8L

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74



N -------------- D I ) ﬂ:: m:m; WFno F\m mwNw v --------- L I I T E—\_l—l —>=—> V—om—m ¢n°h
Z s B I Jeg 1ioddng xny €128 T U MBIOS BUIYOR PESH deld %L X % €0€2
Lo "H "d ‘Alquassy ey beg olLzs /20 T T OINN X3H L91/S el
palinbay sy Tttt 213jdwo) A,ssy yoey beg asedg 6818 ¢ "t T T T MaJIIg Bulyoey pead 1.4 | X % ovci
Lottt gy junop ¥oeY 60SL v Tttttttttj0g PESH X8H % L X 9L/S 81zL
L P I A e e e . ‘H'Y — uCUOQ‘ yoey womh oo D T Q_onm yum QN._HW GoLl
g e oot eg vioddng IeW 10GL oo ceeeeeee s deng vOLL
L “ e e e e e e e fe e ‘H .>_D_..—..0wm< 3oey m&m YOS oL * "ttt D ©ANN X3H L% 8201
P 1NN BUIM 0Z-% £06L g e et InNxBH L.8/E 9oL
g * MaJ10g aulyde peaH 1.4 8/G X ,,% 9G6¢L 9 "t Tty 1|0g peaH xaH % | x 8/¢ S0L
P R INN UI0DY L, zszL : T Jaysep 3007 ,,% LSY
T T Maidg dulyde PeaH Sl L X ,.91/S 1SZL 13YSEM 207 ,,8/€ Lse
Pt 18ysem 207 ,,91/G viLLL J8ysem iel4 ,,8/¢€ vee
g o e qouy| puen 1G1L © Jaysepm ield % zee
‘p,bay uoldiiosaq ‘ON 148d ‘p,bay uonduossaq 'ON lied
‘ON ‘ON
SoL 313TdWOD™ASSY MOVY OvE IYv4S+68I8

1S1L

‘INVS
YV SdVyLS ove
WOL108 2dOL:

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 4/74












	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Text3: Part Number: 7878


